A-4844 Regau

F AI E e aanar2/716-0 Mobiles Sagewerk fiir Motorsiage
Fax. (0043)7672/716-34

Tel. BRD: 01801/716000
KOMPETENZ SEIT 1964 ) Tel' Schweiz: 034/4614000

info@faie.at, www.faie.at .de .eu .ch
FN 99302 h, Handelsgericht Wels, DVR-Nr. 0050741,
UID-Nr.: ATU 24781403, ARA Lizenznummer: 5720  9.4.2024

EN Assembly Instructions

Bestellnummer: 119980, 119981

- Place rails on a flat surface. - Slide the handle rod (item 15) through the large holes on each end
- Slide one 5/16 carriage bolt (item 3) on each rail and attach the end bracket (item 19) and secure with 10-32 nut and bolt. Tighten to finger
bracket (item 19), making sure it is flush with the end of the rail. tight only on nose end.

- Secure each bolt using a washer and 5/16 coupling nut (item 9).

- Slide one 5/16 carriage bolt (item 3) to the centre of each rail. - Insert two 5/16 hex bolts (item 5) through washers and through the

- Slide one 5/16 carriage bolt (item 3) on each end of the on-off guide bar nose end clamp bracket (item 14) from the bottom.
(item 13) and line up either end to the bolts positioned on the rail. - Slide bolts through the nose guard (item 8) and then through the nose

- Attach the tie bar (item 11) and secure the side closet to you using two end adjusting post (item 16) and tighten in the welded on nuts.
washers and two 5/16 coupling nuts (item 9). - Leave loose so guide bar can fit through.

- On the other side, place the handle bar (item 18) and secure with two - Attach nose end adjusting post assembly to end bracket (item 19) using
5/16 coupling nuts (item 9). 5/16 U-clamp (item 1) and post clamp (item 2).

- Secure with washers & 5/16 coupling nuts (item 9).

- Slide one 5/16 carriage bolt (item 3) on each rail and attach the second - Insert two 5/16 hex bolts (item 5) through washers and through the
end bracket (item 19). thrust end clamp bracket (item 7) from the bottom.

- Secure each bolt using a washer and 5/16 coupling nut (item 9). Tighten - Slide bolts through the thrust end adjustable post (item 6) and tighten in
to finger tight only. the welded on nuts.

- Leave loose so guide bar can fit through.

- Attach thrust end adjusting post assembly to end bracket (item 19)
using 5/16 U-clamp (item 1) and post clamp (item 2).

- Secure with washers & 5/16 coupling nuts (item 9).



N L Montage-instructies

Stap 1

- Plaats de rails op een vlak oppervlak.

- Schuif een 5/16 slotbout (item 3) op elke rail en bevestig de eindsteun (item 19),
zorg ervoor dat deze gelijk ligt met het uiteinde van de rail.

- Zet elke bout vast met een rondel en 5/16 koppelingsmoer (item 9).

Stap 2

- Schuif een 5/16 slotbout (item 3) naar het midden van elke rail.

- Schuif een 5/16 slotbout (item 3) op elk uiteinde van de aan/uit - geleidingsrail
(item 13) en lijn beide uiteinden uit met de bouten op de rail.

- Bevestig de verbindingsstang (item 11) en bevestig de zijde die zich het dichtst bij
u bevindt met behulp van twee rondellen en twee 5/16 koppelmoeren (item 9).

- Plaats aan de andere kant de handgreephendel (item 17) en zet het vast met twee
5/16 koppelmoeren (item 9).

Stap 3

- Schuif een 5/16 slotbout (item 3) op elke rail en bevestig de tweede eindsteun
(item 19).

- Zet elke bout vast met een rondel en 5/16 koppelmoer (item 9). Draai ze enkel aan
met de hand.

Stap 4

- Schuif de handgreepstang (item 15) door de grote gaten op elke eindsteun (item
19) en zet vast met 10-32 moer en bout. Draai ze enkel met de hand aan op het
neuseinden.

Stap 5

- Steek vanaf de onderkant twee 5/16 zeskantbouten (item 5) elk door een rondel
en door de haken van de neuseinde-klembeugel (item 14).

- Schuif bouten door de neusbeschermer (item 8) en vervolgens door het
neuseinde-verstelpunt (item 16) en bevestig met de gelaste moeren.

- Laat wat speling zodat het zaagblad er doorheen past.

- Bevestig het neuseinde-verstelpunt aan de eindsteun (item 19) met een 5/16
U-klem (item 1) en paalklem (item 2).

- Zet vast met rondellen en 5/16 koppelmoeren (item 9).

Stap 6

- Steek vanaf de onderkant twee 5/16 zeskantbouten (item 5) elk door een rondel
en door de haken van de stuweinde-klembeugel (item 7).

- Schuif bouten het stuweinde-verstelpunt (item 6) en bevestig met de gelaste
moeren.

- Laat wat speling zodat het zaagblad er doorheen past.

- Bevestig de stuweinde-verstelpunt montage aan de eindsteun (item 19) met een
5/16 U-klem (item 1) en paalklem (item 2).

- Zet vast met rondellen en 5/16 koppelmoeren (item 9).

RO Instructiuni de montare

Pas 1
- Asezati sinele pe o suprafata plana.
- Glisati un surub de transport 5/16 (notat 3) pe fiecare sina si atasati capat de
brat (notat 19), asigurandu-va ca este in linie cu capatul sinei.
- Fixati fiecare surub cu ajutorul unei saibe si a unei piulite de cuplare 5/16 (notat 9).

Pas 2

- Glisati un surub de transport 5/16 (notat 3) in centrul fiecarei sine.

- Glisati cate un surub de transport 5/16 (notat 3) pe fiecare capat al barei de
ghidare (notat 13) si aliniati fie la capatul suruburilor pozitionate pe sina.

- Atasati bara de legatura (notat 11) si fixati partea cea mai apropiata de dvs.
folosind doua saibe si doua piulite de cuplare 5/16 (notat 9).

- Pe cealalta parte, asezati manerul (notat 18) si fixati cu doua piulite de cuplare
5/16 (notat 9).

Pas 3

- Glisati un surub de transport 5/16 (notat 3) pe fiecare sina si atasati cel de-al
doilea brat (notat 19).

- Fixati fiecare surub cu ajutorul unei saibe si a unei piulite de cuplare 5/16 (notat 9).
Strangeti numai cu degetul.

Pas 4

- Glisati tija manerului (notat 15) prin orificiile mari de pe fiecare capat de brat (notat
19) si fixati cu piulita si boltul 10-32. Strangeti cu degetul strans numai la capatul
nasului.

Pas 5

- Introduceti doua suruburi hexagonale 5/16 (notat 5) prin saibe si prin bara de
prindere (notat 14) din partea inferioara.

- Impingeti suruburile prin dispozitivul de protectie a capului (notat 8) si apoi prin
capatul tijei de reglare(notat 16) si strangeti-le in piulitele sudate.

- Lasati liber, astfel incat bara de ghidare sa se potriveasca.

- Atasati Tija de reglare la capatul de brat (notat 19) folosind clema tip U 5/16 (notat
1) si clema tijei (notat 2).

- Se fixeaza cu saibe si piulite de cuplare 5/16 (notat 9).

Pas 6

- Introduceti doua suruburi hexagonale 5/16 (notat 5) prin saibe si prin intermediul
bratului de prindere a capatului de tractiune (notat 7) de jos.

- Glisati suruburile prin postul reglabil pentru capatul de tractiune (notat 6) si
strangeti-le in piulitele sudate.

- Lasati liber, astfel incat bara de ghidare sa se potriveasca.

- Atasati ansamblul postului de reglare a capatului de tractiune la capatul de brat
(notat 19) folosind clema 5/16 (notat 1) si clema Tijei (notat 2).

- Se fixeaza cu saibe si piulite de cuplare 5/16 (notat 9).

F R Instructions de montage

Etape 1

- Poser les rails sur une surface plane.

- Glissez un boulon 5/16 (objet 3) sur chaque rail et fixez le support d’extrémité
(objet 19), en vous assurant qu'il est aligné avec I'extrémité du rail.

- Fixez chaque boulon avec une rondelle et un écrou 5/16 (objet 9).

Etape 2

- Glissez un boulon 5/16 (objet 3) au centre de chaque rail.

- Faites glisser un boulon 5/16 (objet 3) a chaque extrémité du rail de guidage (objet
13) et alignez les deux extrémités avec les boulons du rail.

- Fixez la tige de connection (objet 11) et fixez le c6té le plus proche de vous avec
deux rondelles et deux écrous 5/16 (objet 9).

- De I'autre coté, placez la poignée (objet 18) et fixez-la avec deux écrous 5/16
(objet 9).

Etape 3

- Glissez un boulon 5/16 (objet 3) sur chaque rail et fixez le second support
d’extrémité (objet 19).

- Fixez chaque boulon avec une rondelle et un écrou 5/16 (objet 9). Ne les serrer
qu’a la main.

Etape 4

- Faites glisser tige de support (objet 15) dans les grands trous de chaque support
d’extrémité (objet 19) et fixez avec les écrous et les boulons 10-32. Ne les serrez
qu’a la main.

Etape 5

- Insérez deux boulons 5/16 (objet 5) en venant du bas, chacun a travers d’une
rondelle et a travers du support de nez (objet 14).

- Faites glisser les boulons dans le protege-nez (objet 8), puis dans I’embout de
réglage de I'extrémité du nez (objet 16) et fixez-les dans les écrous soudés.

- Laissez du jeu pour que le guide puisse passer.

- Fixez ’embout de réglage de I'extrémité du nez sur le support d’extrémité (objet
19) avec un boulon en U 5/16 (objet 1) et un collier de serrage (objet 2).

- Fixez avec des rondelles et des écrous 5/16 (objet 9).

Etape 6

- Depuis le bas, insérez deux boulons 5/16 (objet 5) chacun a travers d’une rondelle
et a travers de 'embout du collier(objet 7).

- Faites glisser les boulons a travers 'embout de réglage (objet 6) et fixez-les avec
les écrous soudés. Laissez du jeu pour que le guide puisse passer. Fixez le point
de réglage de I'extrémité du nez sur le support d’extrémité (objet 19) avec un
boulon en U 5/16 (objet 1) et un collier de serrage (objet 2).

- Fixez avec des rondelles et des écrous 5/16 (objet 9).

D E Montageanleitungen

Schritt 1

- Legen Sie die Schienen auf eine ebene Flache.

- Schieben Sie eine 5/16-Schraube (Element 3) auf jede Schiene und befestigen Sie die
Endhalterung (Element 19) biindig mit dem Ende der Schiene.

- Befestigen Sie jede Schraube mit einer Unterlegscheibe und einer 5/16-Mutter (Element 9).

Schritt 2

- Schieben Sie eine 5/16 Schlossschraube (Element 3) in die Mitte jeder Schiene.

- Schieben Sie eine 5/16-Schlossschraube (Element 3) auf jedes Ende der
Fuhrungsschiene (Element 13) und richten Sie beide Enden an den auf der
Schiene befindlichen Schrauben aus.

- Befestigen Sie die Verbindungsstange (Element 11) und sichern Sie die
Seite, die Innen am nachsten ist, mit zwei Unterlegscheiben und zwei 5/16
Kupplungsmuttern (Element 9).

- Auf der anderen Seite die Griffhebel (Element 17) anbringen und mit zwei 5/16
Kupplungsmuttern (Element 9) sichern.

Schritt 3

- Schieben Sie eine 5/16 Schlossschraube (Element 3) auf jede Schiene und
befestigen Sie die zweite Endhalterung (Element 19).

- Sichern Sie jede Schraube mit einer Unterlegscheibe und einer
5/16-Kupplungsmutter (Element 9). Nur handfest anziehen.

Schritt 4

- Schieben Sie die Griffstange (Element 15) durch die groBen Locher an jeder
Endhalterung (Element 19) und sichern Sie sie mit 10-32 Schrauben und Muttern.
Nur am Nasenende handfest anziehen.

Schritt 5

- Fihren Sie zwei 5/16 Sechskantschrauben (Element 5) durch die Unterlegscheiben
und durch den Nasenabschlussklemmbhalter (Element 14) von unten ein.

- Schieben Sie die Schrauben durch den Nasenschutz (Element 8) und dann durch
den Nasenabschluss Justierstift (Element 16) und ziehen Sie die angeschweiBten
Muttern fest.

- Lassen Sie es locker, damit die Fiihrungsschiene hindurch passt.

- Befestigen Sie die Justierpfosteneinheit des Nasenendes mit einer
5/16-U-Klammer (Element 1) und einer Pfostenklemme (Element 2) am Endhalter
(Element 19).

- Mit Unterlegscheiben und 5/16 Kupplungsmuttern (Element 9) sichern.

Schritt 6

- Fihren Sie zwei 5/16 Sechskantschrauben (Element 5) durch die Unterlegscheiben
und durch die Schubendeklemmhalterung (Element 7) von unten ein.

- Schieben Sie die Schrauben durch den Schubendeverstellhalterung (Element 6),
und ziehen Sie die angeschweiBten Muttern fest.

- Lassen Sie es locker, damit die Fiihrungsschiene hindurch passt.

- Befestigen Sie die Nasenabschluss Justierstift Montage am Endhalter (Element
19) mit der 5/16 U-Klammer (Element 1) und der Pfostenklemme (Element 2).

- Mit Unterlegscheiben und 5/16 Kupplungsmuttern (Element 9) sichern.



PL Dy

Krok 1

- Umies$¢ szyny na ptaskiej powierzchni, natéz srube 5/16 (poz. 3) na kazda szyne
i zamocuj wspornik koncowy (poz. 19), upewniajac sie, ze jest wyréwnany z
koncem szyny.

- Przymocuj kazda srube za pomoca podktadki i nakretki taczacej 5/16 (poz.9).

Krok 2

- Wsun srube 5/16 (poz. 3) na srodek kazdej szyny.

- Przesun jedna srube 5/16 (poz. 3) na kazdym koncu szyny (poz. 13) i dopasuj
konce $rub umieszczonych na szynie.

- Zamocyj listwe wykonczeniowa (poz. 11) i przymocuj najblizsza strone za pomoca
dwéch podktadek i dwoch nakretek 5/16 (poz. 9).

- Po drugiej stronie, umies¢ uchwyt (poz. 18) i przymocuj go za pomoca dwoch
5/16 nakretek (poz. 9).

Krok 3

- Wsun jedna $rube 5/16 (poz.3) na kazda szyne i zamocuj drugi zderzak koncowy
(poz.19).

- Przymocuj kazda srube za pomoca podktadki i nakretki taczacej 5/16 (poz.9).
Dokrecaj tylko recznie.

Krok 4

- Wsuna¢ drazek prowadzacy(poz. 15) przez duze otwory na kazdym wsporniku
koncowym (poz. 19)i zamocuj za pomoca 10-32 nakretek i $rub. Dokrecaj je
recznie na koncach nosa.

Krok 5

- Wt6z dwie sruby 5/16 (poz. 5) przez podktadki i uchwyt zaciskowy noska (poz. 14)
na dole.

- Wsun sruby przez ochraniacz noska (poz. 8), a nastepnie przez regulowany
zderzak noska (poz. 16) i dokreé nakretki.

- Pozostaw luzy, aby pasek prowadzacy pasowat.

- Pozostaw luz, aby drazek prowadzacy pasowat. Przymocuj stupek regulacji ciagu
do konca ramienia (poz. 19) za pomoca sruby zaciskowej U 5/16 (poz. 1) i klamry
(poz. 2), Zabezpiecz za pomoca nakretek 5/16 (poz. 9).

Krok 6

- W16z dwie sruby szesciokatne 5/16 (poz. 5) przez podktadki i tylny wspornik
koncowy (poz. 7) od dotu.

- Wsun sruby przez zderzak krancowy (poz. 6) i dokre¢ nakretki.

- Pozostaw luz, aby drazek prowadzacy pasowat. Przymocuj stupek regulacji ciagu
do konca ramienia (poz. 19) za pomoca sruby zaciskowej U 5/16 (poz. 1) i klamry
(poz. 2), Zabezpiecz za pomoca nakretek 5/16 (poz. 9).

HU B

1. lépés

- Helyezze a sineket sik fellletre.

- Csusztasson mindegyik sinbe egy 5/16-os csavart (3. pozicié az abran), és
régzitse a tartokar végére (19. pozicid), igyelve arra, hogy a sin végéhez
illeszkedjen.

- Mindegyik csavart rogzitse egy alatéttel és 5/16-os anya segitségével (9. pozicio).

2. lépés

- CsuUsztasson egy 5/16-os csavart (3. pozicid) a sinek kézéppontjaba.

- CsuUsztasson egy egy 5/16-o0s csavart (3. pozicid) a vezet&sin mindkét végére (13.
pozicio), és illessze mindkét végét a sinen Iévé csavarokra.

- Csatlakoztassa az 6sszekétd rudat (11. pozicio) és régzitse az Onhéz legkdzelebb
all6 oldalt két alatét és két 5/16-os anya segitségével (9. pozicio).

- A masik oldalon helyezze el a fogantyut (18. pozicio) és rogzitse két 5/16-os anya
segitségével (9. pozicio).

3. lépés

- CsuUsztasson az egyik sinre egy 5/16-0s csavart (3. pozicio) és csatlakoztassa a
masodik kart (19. pozicid).

- Mindegyik csavart rogzitse egy alatét és egy 5/16-os anyaval (9. pozicid). Csak
kézzel szoritsa meg Sket.

4. lépés

- Csusztassa a fogantyu tengelyét (15. pozicio) a kar nagyobbik lyukain keresztul
(19. tétel), és rogzitse 10-32-es anya és csavar segitségével. Csak kézzel szoritsa
meg Sket.

5. lépés

- Helyezzen be két 5/16-os csavart (5. pozicid) az alatétek és a keresztrddon
keresztul (14. pozicio).

- CsUsztassa a csavarokat az orrvéddn (8. pozicid), majd az allitboszlopon (16.
pozicio) keresztul, és szoritsa meg a hegesztett anyakon keresztul.

- Hagyja szabadon, hogy a vezet&sin atférjen.

- Rogzitse az allitd rudat a kar végéhez (19. pozicid) az 5/16 U kapcsok (1. pozicio)
és a rogzitébilincs (2. pozicid) segitségével.

- Alatétekkel és 5/16-os anyakkal régzitse. (9. pozicio).

6. Iépés

- Helyezzen be két 5/16 hexagonalis csavart (5. pozicid) alatéttel tolofej rogzité
konzoljan keresztul (7. pozicid) alulrdl.

- CsUsztassa a csavarokat az allithaté allvanyon (6. pozicio), és rogzitse a
behegesztett anyakhoz.

- Hagyja szabadon, hogy a vezetét lehessen beilleszteni.

- Csatlakoztassa a mozgathaté szerkezetet (19. pozicid) az 5/16 U kapoccsal (1.
pozicio) és rogzitével (2. pozicio).

- Alatétekkel és 5/16-os csavarral rogzitse. (9. pozicio).

ES Instrucciones de montaje

Passo 1

- Coloque los rieles en una superficie plana.

- Deslice un tornillo 5/16 (articulo 3) por cada uno de los rieles y encaje uno de los
terminales (articulo 19), asegurandose de que esté nivelado con el extremo de los
rieles.

- Apriete cada tornillo usando una arandela y una tuerca de acoplamiento 5/16
(articulo 9).

Passo 2

- Deslice un tornillo 5/16 (articulo 3) al centro de cada carril y un tornillo 5/16
(articulo 3) para cada extremo de la barra on-off (articulo 13).

- Alinee el extremo de la barra con los tornillos colocados en el cartil.

- Enganche la barra de conexion (articulo 11) y fije el lado mas cercano de usted
usando dos arandelas y dos tuercas de acoplamiento 5/16 (articulo 9)

- En el otro lado, coloque la palanca (articulo 18) y fije con dos tuercas de
acoplamiento 5/16 (articulo 9).

Passo 3

- Deslice un tornillo 5/16 (articulo 3) por cada uno de los rieles y fije el otro terminal
(articulo 19) en el otro extremo.

- Fije cada tornillo usando una arandela y una tuerca de acoplamiento 5/16 (articulo
9). Apriete sélo con los dedos.

Passo 4

- Deslice el vastago de la palanca (articulo 15) por los orificios redondos de cada
terminal (articulo 19) y fije con la tuerca y el tornillo 10-32. En el lado donde
quedara la nariz de la barra guia apriete sélo con los dedos

Passo 5

- Inserte dos tornillos hexagonales 5/16 (articulo 5) entre las arandelas y el soporte
inferior de la nariz de la barra (articulo 14) desde la parte inferior.

- Pase los tornillos por el protector de la nariz de la barra (articulo 8) y, a
continuacion, por la columna de ajuste de la nariz de la barra (articulo 16) y apriete
de modo para quedar suelto para que la barra de la motosierra pueda pasar.

- Fije el conjunto de la columna de ajuste de la nariz de la barra al terminal (articulo
19) usando la grapa en U 5/16 (articulo 1) y el clip (articulo 2).

- Fije la grapa con arandelas y tuercas de acoplamiento 5/16 (articulo 9)

Passo 6

- Inserte dos tornillos hexagonales 5/16 (articulo 5) entre las arandelas y el soporte
inferior de impulso (articulo 7) desde la parte inferior.

- Pase los tornillos por la columna de ajuste de impulso (articulo 6) y apriete para
que quede suelto para que la barra de la motosierra pueda pasar.

- Fije el conjunto de la columna de ajuste de impulso al terminal (articulo 19)
usando la grapa en U 5/16 (articulo 1) y el clip (articulo 2).

- Fije la grapa con arandelas y tuercas de acoplamiento 5/16 (articulo 9).

PT Instruces de montagem

Passo 1

- Coloque os trilhos numa superficie plana.

- Deslize um parafuso 5/16 (item 3) por cada um dos trilhos e encaixe um dos
terminais (item 19), certificando-se de que esta nivelado com a extremidade dos
trilhos.

- Aperte cada parafuso usando uma anilha e uma porca de acoplamento 5/16 (item
9).

Passo 2

- Deslize um parafuso 5/16 (item 3) para o centro de cada trilho e um parafuso 5/16
(item 3) para cada extremidade da barra on-off (item 13). Alinhe a extremidade da
barra com os parafusos posicionados no trilho.

- Encaixe a barra de ligagao (item 11) e fixe o lado mais préximo de si usando duas
anilhas e duas porcas de acoplamento 5/16 (item 9).

- Do outro lado, posicione o manipulo (item 18) e fixe-o com duas porcas de
acoplamento 5/16 (item 9).

Passo 3

- Deslize um parafuso 5/16 (item 3) por cada um dos trilhos e fixe o outro terminal
(item 19) na outra extremidade.

- Fixe cada parafuso usando uma anilha e uma porca de acoplamento 5/16 (item 9).
Aperte apenas com os dedos.

Passo 4

- Deslize a haste do manipulo (item 15) pelos orificios redondos de cada terminal
(item 19) e fixe com a porca e parafuso 10-32. Do lado onde ficara a ponta da
barra guia aperte apenas com os dedos.

Passo 5

- Insira dois parafusos sextavados 5/16 (item 5) por entre anilhas e o suporte
inferior da ponta da barra (item 14) a partir da parte inferior.

- Passe parafusos pelo protetor da ponta da barra (item 8) e, em seguida, pela
coluna de ajuste da ponta da barra (item 16) e aperte de modo a ficar solto para
que a barra da motosserra possa passar.

- Fixe o conjunto da coluna de ajuste da ponta da barra ao terminal (item 19)
usando o grampo em U 5/16 (item 1) e o pds-grampo (item 2).

- Fixe o grampo com anilhas e porcas de acoplamento 5/16 (item 9).

Passo 6

- Insira dois parafusos sextavados 5/16 (item 5) por entre anilhas e o suporte
inferior de impulso (item 7) a partir da parte inferior.

- Passe parafusos pela coluna de ajuste de impulso (item 6) e aperte de modo a
ficar solto para que a barra da motosserra possa passar.

- Fixe o conjunto da coluna de ajuste de impulso ao terminal (item 19) usando o
grampo 5/16 (item 1) e o pds-grampo (item 2).

- Fixe o grampo com anilhas e porcas de acoplamento 5/16 (item 9).



Archer

AUSTRALTIA

CHAINSAW

PART No. A1750

For use with 36” chainsaws or smaller

©O—a

# DESCRIPTION QTY. QE:;'ER # DESCRIPTION QTY. :Eg;':R
1 | U-Clamp, 5/16 2 | A1750-01 12 | End Cap, Rise Post 2 |A1750-12
2 | Post Clamp 2 | A1750-02 13 | On-Off Guide Bar 1 |[A1750-13
3 | Carriage Bolt 5/16 8 | A1750-03 14 | Clamp Bracket, Nose End 1 [A1750-14
4 | Rails 2 | A1750-04 15 | Handle Rod 1 [A1750-15
5 |Hex Bolt 5/16 4 | A1750-05 16 | Adjusting Post, Nose End 1 [A1750-16
6 | Adjustable Post, Thrust End 1 A1750-06 17 | Handle Bar 1 A1750-17
7 | Clamp Bracket, Thrust End 1 [A1750-07 18 | Handle Grip 1 [A1750-18
8 | Nose Guard 1 | A1750-08 19 | End Bracket 2 |A1750-19
9 | Couplings Nut 5/16-16 12 | A1750-09 20 | Screw 10-35 2 |A1750-20
10 | Cap End, Handle Bar 2 |A1750-10 21 | Nut 10-35 2 | A1750-21
11 | Tie Bar 1 [A1750-11 22 | Washer 16 | A1750-22




